




 
 
 
 
 
 

O-97092 

 

Integrated Management of Industrial and  
Municipal Wastewater in China 

– Demonstration Project in  
Jiaxing, Zhejiang Province 

Main Report 
 

Part 2 of Final Report 

 

NORAD project CHN 020 
 
 

 



NIVA 4269-2000 

 

Preface 

The city of Jiaxing in the Zhejiang Province is a medium-size rapidly 
expanding Chinese city located between Shanghai and Hangzhou. The city is 
situated on the lowlands South of Yangtze River, with numerous canals, 
which are influenced by tidal variations in the Hangzhou Bay to the 
Southwest. The canals are used for a multiple of functions, the main being 
drinking water, extensive barge traffic (transport), fishing and aquaculture.  
[...]
Maximum            12512.6 393.3 651.8 13.3 3.3 21.6
Standard deviation 1483.7 112.5 181.8 1.2 0.3 1.9
Total mass (kg/year)   9960569 16391051 458024 110278 745445
Peak load (g/s)   1248 1375 23 7.3 39
Total flow (m3/year): 39126453  



NIVA 4269-2000 

 
113 

 

 
Figure 32. Example of simulation results from Jiaxing city included run-off from centre area, 
year 2000 (top: total discharge from Jiaxing city, bottom: discharge from centre area). 



NIVA 4269-2000 

 
114 

Table 33 and Figure 33 shows a summary of estimated wastewater discharge from Jiaxing 
City in year 2020. 
 
 
Table 33. Estimated future waste water discharge from Jiaxing City, included run-off from 
centre (Year 2020). 
 Flow (m³/h) Total SS 

(mg/l) 
Total COD 
(mg/l) 

Ammonia 
(mg/l) 

Total P 
(mg/l) 

Total N 
(mg/l) 

Mean               12586 178.3 322 13.8 3.5 22
Minimum            7338.3 80.8 136.4 7.7 2.3 12.6
Maximum            23472.9 308.8 514.8 15.1 3.9 24.2
Standard deviation 3675.4 76.3 123.1 0.9 0.3 1.5
Total mass (kg/year)  22057260 39277436 1533043 391131.9 2449382
Peak load (g/s)  2013 2732 74.1 20.5 119.8
Total overflow from 
centre (m3/year) 

164000  

Total flow (m3/year): 110240774  
 
 



NIVA 4269-2000 

 
115 

 

 
Figure 33. Example of simulation results from Jiaxing city included run-off from centre area, 
year 2020 (top: total discharge from Jiaxing city, bottom: discharge from centre area). 
 



NIVA 4269-2000 

 
116 

25.4 Estimates of future waste water quantity and composition in 
Jiaxing region planned to drain to OD-WWTP 
 
As shown above, a rather detailed study of estimated discharge loads from Jiaxing City has 
been accomplished. At a later stage in the planning process (and project work), a regional 
strategy was found to be the best overall solution. Below we have worked out a detailed 
estimate of future loads to the planned Ocean WWTP, based on received data from other sub- 
areas which also will discharge.   
 
Estimates of population and industry quantities are found from an updated study (Summer 
1999) done by a recently established institute called Jiaxing Institute of Ocean Discharge. 
These new estimates of population and industry discharge in year 2000 from Jiaxing City is a 
bit smaller than earlier estimates used in the detailed study of Jiaxing City in this report.  
 
Other estimates such as connection degree, combined system areas, specific pollution load 
(see previous sub-section) etc. is done by this studies project group. Among other factors, the 
expected total pollution load from industries has been increased based on less stringent 
discharge requirements for some industries that discharge to the sewer system. 
 
Figure 34 shows the planned Ocean discharge system included catchment areas, trunk sewer, 
industries and wastewater treatment plant. 
 
Table 34 summarises estimated loads, daily variation factors, and combined systems total 
area/ impermeable area to the planned Ocean WWTP. 
 
 

 
 
Figure 34. Planned Ocean discharge system with catchment areas, trunk sewer, industries and 
wastewater treatment plant.



NIVA 4269-2000 

 
117 

 
Table 34. Estimated loads, daily variation factors, combined systems total area/ impermeable 
area to the planned Ocean WWTP. 
 
Parameter Unit Amount, total Discharge amount 

 Year 2000 Year 2020 Y 2000 Y 2020 
Connection degree      50 % 92 % 
  Domestic Industry Domestic Industry   
Population Inhabitant/1000       
Jiaxing centre  206.5  500    
Weitang town  50  140    
Chengguan town  60.3  140    
Wuyuan town  60.6  140    
Zapu town  17.7  70    
Other 
Scanner sources 

 11.2  40    

SUM  406.3  1030    
        
Specific load l/p*d 325  370    
        
Combined system  
(Centre of towns): 

       

Drainage area % of total 10  10    
 km2 4.8  4.8    
 % impermeable 60  80    
        
          
Flowrate (m3/d)/1000        
Jiaxing centre  67.1 81.6 185.0 97.9 74.4 260.3 
Weitang town  16.3 5.3 52.5 6.4 10.8 54.2 
Chengguan town  19.6 17.4 52.5 20.8 18.5 67.4 
Wuyuan town  19.7 8.8 52.5 10.6 14.3 58.1 
Zapu town  5.8 1.1 26.3 1.3 3.5 25.4 
Other 
Scanner sources 

 3.6 83.7 15.0 100.4 43.7 106.2 

SUM  132.1 197.9 383.8 237.4 165.2 571.6 
        
        
Estimated daily variations 
to ODWWTP: 

       

  Flow % of average 1.2 1.3 1.2 1.3   
  Substrates % of average 1.2 1.3 1.2 1.3   
        
 



NIVA 4269-2000 

 
118 

Figure 35 below shows a summary of estimated discharge to ODWWTP from population and 
industries in year 2000 and 2020. 
 
 

Estimated

0

100

200

300

400

500

600

700

2000 2010 2020

Year

Population
Industry
Sum

 
Figure 35. Estimated discharge loads from industries and population to Ocean WWTP, 
excluding run-off from combined system areas.  
 
 
Based on these calculations and the fact that these estimates are highly uncertain, suggested 
design year is 2010 for construction of the first stage of the OD-WWTP. Because of the 
uncertainty in discharge estimates, we will also suggest that the OD-WWTP should be 
designed in accordance with a stepwise strategy. We will discuss this further in next main 
section of this chapter.   
 
Suggested average design loads from industry and population for year 2010 excluded run-off 
from combined system areas: 
 
Domestic waste water  = 210 000 m3/d 
Industrial waste water  = 159 000 m3/d   
SUM   = 369 000 m3/d   
 
A rough estimate of future run-off and total discharge to OD-WWTP is shown in Figure 36. 
Total wastewater discharge to future Ocean WWTP is divided in a) Domestic WW from 
separate system, b) Industry WW (connected to separate system) c) Domestic WW from 
combined system and d) Run-off from combined system areas. Rainfall data from 1997 is 
used in the simulations, and the same percentage of total area from Jiaxing city is used as 
drainage area (10 % of all sub-catchment areas are estimated as future combined 
system/drainage area). Because of the expected high degree of equalisation in the OD trunk 
sewer, daily rainfall data has been used (not hourly data as for the calculations for Jiaxing 
City in previous sub-section). 

Fl
ow

 (1
00

0*
m

3/
d)

 



NIVA 4269-2000 

 
119 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 36. Estimated total influent to OD-WWTP, Year 2010 (right). Contributions from the separate system (upper-left) and the combined system (left) are 
also shown.



NIVA 4269-2000 

 
120 

 
Based on above calculations the estimated and chosen design parameters for Ocean WWTP 
are as follows: 
 
Table 35. Estimated and chosen design loads for ODWWTP year 2010.   
Design parameter Unit Quantity 
Flowrates:   
 Q average m3/d 374900 
 Q average m3/h 15620 
 Q max m3/h 26200 
 Q design pre-treatment m3/h 26200 
 Q design biological treatment m3/h 17700 
   
Organic matter (influent):   
 COD average mg/l 554 
 COD average tons/d 208 
Nutrients (influent):   
 N average mg/l 27.5 
 N average tons/d 10.6 
 P average mg/l 3.7 
 P average kg/d 1.4 
 
 
Design and simulations of two different design alternatives for ODWWTP are presented later 
in this chapter. 
 



NIVA 4269-2000 

 
121 

26. Pilot plant experiments and labscale tests 

Labscale tests and pilotplant experiments have been carried out in Jiaxing City for a period of 
one year. The project group's view is that these test results and gained experiences have been 
of vital importance in order to reduce the uncertainty in design of the planned Ocean 
Discharge Waste Water Treatment plant.  
 
The main motivations for carrying out the experiments have been: 
• To obtain design and dimension criteria for OD-WWTP. 
• To document and to provide confidence to that the chosen treatment processes is the most 

appropriate for the present and future wastewater qualities. 
• To examine alternative pre-treatment, secondary treatment and design alternatives. 
• To reveal possible toxic/inhibitory effects of different wastewater qualities over time. 
• To optimise chosen WW treatment processes. 
• To train JEPB personnel in mechanical, chemical and biological WW treatment. 
• To explore possibilities for re-use of pilotplant (used at the ODWWTP, for pre treatment 

of industrial WW etc.) 
 
 
26.1 Pilotplant and labscale equipment 
The pilotplant was designed by NIVA and constructed by JEPB. The pilotplant consisted of: 
• 3 primary settling tanks for sedimentation of primary and chemically sludge 
• Chemical flocculation unit using flexible tubes 
• Mixing unit for coagulants  
• Flexible aerated activated sludge tank with adjustable volume and number of 

compartments 
• Secondary settling tank 
• Dosing pumps for chemicals/polymer and storage tanks 
 
JEPB was responsible for operation of the pilotplant, with process advise from NIVA. Figure 
37 shows a simplified flowsheet of the pilotplant, and Figure 38 shows pictures of the pilot-
plant, located at the Mingfeng Papermill. 
 

 
Figure 37. Flowsheet of the pilotplant, operating with pre-precipitation followed by 3 aerated 
activated sludge reactors and a secondary sedimentation tank. 



NIVA 4269-2000 

 
122 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 38. Pictures from the pilotplant site. 
 

In-line mixing 
unit and dosing 
pumps for 
coagulants 

Collection tank Aeration tanks Settling tanks 



NIVA 4269-2000 

 
123 

 
Labscale tests were performed before and during the pilotplant experiments. Mechanical, 
chemical and biological tests were carried out in order to achieve detailed process knowledge 
of selected sub-processes.  
 
Figure 39 shows pictures of the Jar-test apparatus used for chemical treatment tests 
(coagulation and settling), and jars after sedimentation. 
 
   

 
 
 Figure 39.  Automatic Jar-tests equipment, and jars after sedimentation.   
 
Biological Oxygen Uptake Rate (OUR) test were carried out among other reasons to examine 
possible toxic or hampering material in industry waste water.  Figure 40 shows pictures from 
OUR test carried out at Mingfeng Paper mills laboratory, sited nearby the pilotplant. 
 
 
 

 
 
Figure 40.  Biological Oxygen Uptake Rate tests of domestic waste water and industry waste 
water. Picture shows oxygen measurements in a test-bottle (left) and parallel aeration of test 
bottles (right).  
 
 
 



NIVA 4269-2000 

 
124 

26.2 Experimental scheme 
 
26.2.1 Pilotplant experiments 
 
Objective 
The objectives for the tests were: 
1. To evaluate the robustness of chemical and biological WW treatment processes to 

combined WW (domestic and pre-treated industry WW) by pilot plant tests. By using a 
model WW these tests describe how the mixed domestic and industry WW from Jiaxing 
are going to affect the treatment process at the planned Ocean WWTP,  

2. To evaluate if pre-treatment of selected industries are recommendable 
3. To find the critical organic load that enables sufficient organic matter removal and/or 

inhibition of micro-organisms by other materials in industry WW 
4. To find the fraction of soluble inert and soluble slowly biodegradable organic matter, 

measured as COD, at different loads and process configurations. 
5. To evaluate sludge-production at different loads, and study sludge characteristics 
6. To get basic data about treatment efficiencies with different configurations and loads  
7. To obtain dimension criteria for a full-scale plant, and basic information for a rough 

calibration of a dynamic chemical and biological model (STOAT) 
 
 
Test programme 
During one year of pilotplant experiments the following test program has been carried out: 
 
Process Period (weeks) Load 
Biological (no pre-treatment) 23 Low/medium 
Chemical  2 (intensive tests) Low/medium/high 
Chemical/biological 15 Low/medium 
 
 
Influent waste water (model waste water) 
The proposed wastewater management plan for Jiaxing assumes to have an influent mixed 
with both treated and untreated industrial wastewater combined with domestic wastewater. 
Although it is difficult to predict the composition of this influent, JEPB together with NIVA 
has estimated a mixture of wastewaters most likely to imitate the composition in future. 
 
The pilotplant influent (model WW) was a mixture of wastewater from the Jiaxing’s main 
industries and domestic wastewater from Jiaxing City centre. JEPB choose the extent of pre-
treatment at the selected industries in accordance with expected future discharge permits. 
 
The influent was composed according to the following ratios (volume basis): 
 
WW type % of total Volume if total V=18 m3 
Domestic 50 9 
Mingfeng 25 4.5 
Textile 16.7 3 
Chemical 6.7 1.2 
Pesticide 1.6 0.3 
SUM 100 % 18 m3 
 



NIVA 4269-2000 

 
125 

The chosen percentage of each wastewater component was done after estimates of future 
wastewater composition at the ODWWTP.  
Waste water sampling and collection was carried out weekly as follows:  
 
 
Table 36. Water sample collection and analyses. 
Period Monday Tuesday Wednesday Thursday Friday 

   
Start-up Gr3 Di/De and Gr3  Gr3 

Sample collection:   
G       x     x       x 
D   

Test period  Di/De and Gr3 Di/De and Gr3  Di/De and Gr3
Sample collection:   
G   x    x      x 
D   

D = 24 hours composite sample (sample every 15. Min. Mix all 24 bottles) 
i = Influent   
e = Effluent   
G = Grab-sample   
r3 = Biological reactor no. 3   
Sample collection: D- samples from 08-08 next day. (Tuesday D-sample: From Monday 08:00 to Tuesday 
08:00) Grab-sample: At 08:00.  
 
 
 
Table 37. Measurements and analyses: 
Parameter Grab/composite samples In situ 
TCOD (mg/l) X  
FCOD (mg/l) X  
TBOD5 (mg/l) X  
SBOD5 (mg/l) X  
TP (mg/l) X  
PO4-P (mg/l) X  
TN (mg/l) X  
NH4-N (mg/l) X X 
NO3-N (mg/l) X X 
NO2-N (mg/l) X  
SS (mg/l) X  
VSS (mg/l) X  
MLSS (mg/l) X  
MLVSS (mg/l) X  
   
Temperature  X 
pH  X 
Oxygen  X 
WW flowrates  X 
Air flow  X 
Sludge removal  X 
Sludge volume  X 
 



NIVA 4269-2000 

 
126 

All data were edited and reported in Excel-spreadsheets. A "day-to-day" log report was also 
created with detailed information about running conditions, in situ measurement etc. 
Activated sludge properties such as floc-structure, composition of microorganisms, colour 
were periodically studied in microscope.   
 
 
26.2.2 Laboratory scale tests 
 
Biological Oxygen Uptake Rate tests  
The main objective for the biological tests was to examine possible toxic or hampering 
material in industry wastewater.  
 
Several intensive tests were carried out with different fractions of industry wastewater and 
domestic wastewater. Industry wastewater was tested separately and with a standardised 
synthetic wastewater as reference.  Mixed wastewater with the same composition as the 
pilotplant influent was also studied. 
 
 
Chemical treatment tests 
Jar-tests have been used for the purpose of preliminary evaluation of coagulation efficiency in 
laboratory scale for many decades by researchers and WWTP-personnel, and are an 
established way to predict the coagulation properties. It is fast and a simple way of scaling 
down the costly and lengthy pilot-scale tests to a minimum. We have used an advanced semi-
automated jar-test unit for these experiments. 
 
The experiment takes place in one-litre jars equipped with a programmable mixer with 
variable speed and a timer. The colloidal destabilisation and chemical reactions occur during 
the rapid mix stage (1 min at 400 rpm) which starts immediately after the addition of 
coagulant. The slow mixing stage (10 min at 30 rpm) follows to build up microflocks to large 
and dense flocs. A sedimentation stage follows and samples are then taken for water quality 
analysis. 
 
The main objectives of the labscale chemical treatment tests were to study whether it was 
possible to coagulate the proposed wastewater type, and to find out the optimum coagulant 
dosage and pH-range for the process. While only the results from the tests on the mixed 
wastewater are reported in this chapter, a range of other tests were carried out, and are 